1982 MAICO Spare Paris

MAICO 1082

SPARE PARTS CATALOGUE

Model: ALFHA 1 ALPHA E

Chassis Type:

MC 250 = 353 Engine 353
MC 490 - 354 Engine - 354

GS 250 - 353 Engine ~ 253
GS 490 - 354 Engine - 254

Chassis Descripticn

Alpha Control with single shock suspension - Corte & Cosso shock with 325mm (12.8")
rear wheel travel, Shock length 474mm (18.66") rebuildable with adjustable rebound
dampening square swingarm with rising rate rocker arm - fully floating brake system -
new air box - side number panels.

Alpha E - with Bosch ignition and wide ratio transmission.

Enrine Description

New engine comes with extra support for the rocker arm unit. New cylinder with
pressed in inlet manifold. New exhaust pipe - Alpha E models same as the motocross
model frame with adaptable Enduro kit.

Frame Tdentification Engine Identification

Stamped on the steering head. Stamped on the engine case.

353 0000 - 250 250 Alpha 1 353 0000
354 0000 -~ 490 490 Alpha 1 354 0000
250 Alpha E 253 0000
490 Alpha E 254 0000

www.maicowerk.com OPFERMAN MOTORS Courtesy of wwvrankine bi



1982 MAICO Spare Paris

MC 250 Type 353/82

MC 490 Type 354/82

I Courtesy of www.franklins.biz
www.maicowerk.com OPFERMAN MOTORS



Description

Securisng rln
Cup spri

Lt B T R I I I I
15 el ) e 3 o -

o
R

al

Vo oI

L A T T N e I I I Y
= LT L SRR e v By e

O
B

N 1) = g B o Ty

Crankeasge right
I.':I'\ i o
Crankcase left
Meunting bugh

for swing arm

cover gasket aeft
cover
bearing cover plate
Countersunk Sorew M =
Lisclacemsnt rins
bearing plate clutch
Stud screw M 6 x
Tension pin B ¥
Sealin: Schew
Breatiher
filling glug

head serew
head screw
heag
4 head

Cylinder head

Cylinder head

Cylinaer heoad

Sprocket caver

Cylinder head screw M ¢

Sealing ring AS 12 x 22

Sealinz ring A 18 x 28 x

Corda P 428D long

Breather tube 4 x 1,5

Gasker A b x 15 DIL 730

Sliding piace

Tensglon pin & x §

Crankshaft cpl.

Crankshaft cpl.

AT-crenkshaft ¢pl,

AT=¢rankshaft epl.

Hepair set connect

Hepair

Keedle

Keedle

Needle i & - -

Cyl.=rolier bea.'ng IU 505 C3 DI

Ball bea:iﬂg )Su, ¢ 3 bIh €22

O 7 BT Ol
HMoA R

]

ﬁplocnei on kw

Srrocket on c2
Semsling ring for oil filling
Hut on crankshalt
Securing plate
wasner 2
Washer
Fiaton
Fimzon
Fiston
Fiston
Fisten
‘iston 2nd overaize
Piston 3rd oversize
Fiston 4th cversize
Fistcn cpl. 9th oversize
Figton ring L normal size PE7,00
Fiston ring 18% cversize § €7,20
Fiaton ring 2nd oversize € €
Fiston ring L noresal saze
Fistcn ring 1st oversize
Fisten ring 2nd oversize
Pigten ring 3rd eversize
Piston ring 4th cversize
Piston ring 5th oversize
Piston belt
circlip
Cylinger cpl. (w.exhaust
Huisn
Exhaust flange, cpl.
Exhaust flanre gaseet
Eprang rang ¥ 6 DIN 127
Inrer hexagon acrew K £ x

inder head

inder head gasket

inder base gassct
vlinder base gazket
Cylinder base gasket
Socket Borew
Washer P 9,2 x 20 x 1,
Hexagoen nut
Sprirg washer B B DIN 137
Hexagon nut M 8 DIR 934
Decompression valve cpl.
Cylinder AT
Aubber cable clip
Fosgh pin
Bearing plate
Keedle cage
Guiae for clutch diec
Washer 10,1 x 18,2 x

WRTREERTS
[i e
%

0,6

www.maicowerk.com

N Y

ar

Frigary chair
Cluteh spindie
Sealing rings
Cluten lever
wWasher 5 5,2 DiX
Securi nut Mie DIN 580
Mainshalt

hic

1st gear rinicn
18t gear pinion
Spacer TinS
Lth geay pinicn o
3rd gewr pirien o
3rd gear pirnich on
Cirecliy
2nd pizion on =mainshall
Znd gedT rinicn
washer 15t gears

S5th gear pinicn on zains
25
washer, optienallw
Lavehaft ?xr 1}

ADADADAD
Tov B P =

o L A= T —?t

1 = =00y
-0

aan
B B

&3

- § b A s b I A s s [y T
-] ek ed | bk

PN
el = 1=
LS < TTT i E ]

26 T

L Rl Bt b I B e O T PR A S,

wWasher 2nd gcl:
Zni gear p.ni
2nd gear

(e

-

Drive ghaft, Z¢& O
Flug

R R Y |
ey

[
dm

Sprocket
Sprucret
Specuring 11
Gea* CNAREE

't-
"
4 Ol {0 ~Jun

| kb O e
i Lw s
T U T

Fullrod pivet a==
Fivot pin 4 & x 25 DI
Securing ring & x O,

A R RS A R

BT PN T v

| debetca a2y § | &

Guide plate
Countersurx screw M 3
Hookea ratehet'I’

Hook

Hexagon nui M €& DIV 57

[
AL

b

quftlnr <

Gui

Jealing Exhg
Spring

Fawl pin

o h e b b e 3 bk ||

Gear pelecticn fore
Kickstarter ep F
Eickstarter ap
Kickstarter guasran:
Return Sprir
Tencion 5pr
wagher 12,¢
Inner ring
ckatarter
Loer pad
cks—ar'.r_r laver

U I B B T T I T T R O |

1 1
[P N

ba;

Lock washez
Kickstarter joint
hexagon Bcrew M b x ¢

e I N

OFPFERMAN MOTORS

(w.kickstarter ratchet -hcc]{
istarter ratchet wheel

aft,

. painshaft,

Needie cage £ 16 x 21 x 1L
ist gear pinien en layshaft,

1st gear pinier en layenaft
Twin tlock pinicn on 1ay=haf: 19/21 1

keadle care B 120 x 24 x 12

Hooked Tatehet sifding arm

Tersion Spring for hooked Tatehet

Gear seleection fark epindie

mpression Epring for zickatarter

1982 MAICO Spare Parts

(R R Y TN GRRN

TN B LT I R R N [ Gurguras PPy I S PR

! Corp.YNc.369
o 1,0 thiek

. L3201
1_0,€ thick

P b

28 7

et | ok kel |

1
2
1

b o3 ab oalomk e
e L b L T E T ey

T I T A A,

e e T P S AP A N g

A

Courtesy of www.franklins.biz



Pict. Comp.
“G| H‘Jd

Description

1982 MAICO Spare Parts

1704
3598
3530
1630
731
1123
1881
1600
1567
1732
1630
3610

TLT

-

35996
3595
3597
2607

003
£904
§005
T465
5342
6796
678E
£789
7470
6791
6792
1734
1670
1655
1510
2967
6787
66810

683
€912
6914
60153
1509
6911
6910
€909
£5908
£798
5596
5598

P
<
=
2
<

il

i

INUEERENR

“f TV s ol PO o=e Ol (DD -

(LY = RV |

[ -

Spring Ting 5 6

Ignition cpl, Metoplat

Hubber sleeve

Inner hexagon screw M 5 x 16 LIN 912
Wagher B 5,3 DIN 125

M:t for egenerator

woodruff key, 3 x %,7 DIN 6BEE
lgniticn coll Fotoplat

Eexagon gcrew M 6 x 1¢ DIN 933
washer B &,4 DIN 1235

Securing nut NM & DIN 980
Caple plug

Connector &,3=1 DIN 438247
Connector hcusging 6,3
Connector 9,5-5 DIN 46247
Connector 9,5

.Wirehoueinzg B ¢ 3 x 0,4 DIN 40621

Spark plug Chanpicn N 2
Carruretor cpl, Bing V54/40/106/11
Carbureter cpl, Bing 754/38/111/1I1
Intake flange 490

Bush

Reed valve 250 cpl.

Cylinder 259 epl.

Cylinder bush @ 67

Intake flange 250

Cylinder head 250

Cylinder head gasket

washer B 8,4 LIN 125

Hexagon screw M 8 DIN 934

Inner hexagen screw M & x 25 DIN 912
Spring rirg E & DIN 128

Cylinder head stud

Fut

Intake gasket

Claxp

Choke lever

Nut

Screw

Spring ring

Rubber cap

Choke hcusipg

Spriang

Choke piston

Reed valve lipe

Keedle bearing RNA 42C1 DIN 617
Outer ring withnng c¢f pins

...._M.A_._A_lm[gm.ldmmqmﬂxﬂg—lm_l-b_l-d_-| LI B B e e I S S QT e prapay

o

Sndiandl D I N N D N NN T A U A U I T I N NN RN BN N R R R T R G A R S T SR

P = yard goods

www.maicowerk.com

OPFERMAN MOTORS

Courtesy of www.franklins.biz



1982 MAICO Spare Parts

www.maicowerk.com




t. Coap.
Ko,

Deacription

e
s
pre

Mo
354

450

- .

1982 MAICO Spare Parts

bescriptaor

e bl
-

T
7413
9%z
19%
1911
T560
1732
1500
1630
7555
7587
7559
556
236

328
Thes
6252

Sﬂu Caver, nigh

Fra=e cpl.

Rear owing arm

Heedle cage HE 2000

U=TinE

S«ing ars bush

Guide plate

washer B §,4 DIN 125

Hexagun screw M & x 40 DIK $31
Securirg nut XM & DIN 9o
Chain guide

Spagor tube foT chain guide
Soim

Bush for rrller

Tensjon Gpring

Spacer for chain guide

Screw M 6 x 1o DIN 963
Securing nut WM % DIN 980
Screw K 5 x 16 DIK 963

Spring ring B 6 DIN 127
washer B €,& DIN 125

Hezagon screw N B x 40 DIN 931
Hezagen screw M B x 45 DIN 931
Seruring nut KN 8 DI§ 980
hxle for rear swing are
Spring wasker 3 14 DIN 137
Securing nut WM 14 x 1,5 DIK 580
Rear fender

Fexagon screw M & x 18 DIN 933
Rubkbeéer washer

Foot braxke lever, epl.

Brake stay, ¢pl.
Hexagon nut M 6 DIK 954
Serew M & x 20 DIN 417
=5 1

fiear brake tod

Renr ars epindle
Adjusting mut

Buah, long
Zylitderschraube M & x 10 DIK B4
wagher B B,4 DIN 9071
fank with ucnl

Tark decal left

Tank decal right

Tark cap, cpl.

Sealing ring

Prt cock

O=ring

Fexagon screw M & x 14 DIN 533
Rubber stop

Holding plate for tank
Spr risg B & DIN 127
Clacp

Ullh!l’ B 6,& DLN 9021
Seat, ¢pl; low

feax, opi, high

Seat LASE

Seat cover, low

Seat eover, high

Seat cover, low

Seat hrackets

Clazmp

Fubber band

oot rest, left, opl.

Foot rest, right, cpl.

Euan

kexagon ecrew ME x 55 DIN 951
Spacer buth

¥Yoet rest spring, left

Foou res i

Cylinder

Cylinder nead stay, right
Cylinder head stay, left
Cylinder nead stay, right
Hexagon nut M3, ldmem

Spring ring BE DIK 128
Ecxagon smcrew M @ x 20 DIN 993
Holding wire

Filter cage

Filter foum

Air bua

Hexagon screw M 6 x 20 DIM 943
Hook

Hauaher

Hexagon acrew M 6 x 25 DIN 933
Intake manifold

Clanmp

Clamp

Frent nusher plate

Front decal, green

www.maicowerk.com

1

1

3

1

1

:

1
1
4
1
]
.
1
1
i
1
1
2
-
1
1
)

O e T L S L S R T Y S Ry W e

-k ok RS RS b b s R RIS |l kot ok nk PERS R b s M i

-

g

[ L b T

L Y T Ny Ry N T R R

N -0
e A

Front decai, yellow

Cable guide, cpi.

Spring nut

Siicing roller

Flastic acrew M

Flasti¢ sc '

Set matormeus

positlon 2 % UL,

Hexagon acrew M & x 1iw
Securing mut NM 8-10 DIV 98
Rubber cable clip

hubber pluy
Hexagon screw
Hogs

Bide pansl, left

Green gecal

Yallow decal

Decal, left

Decal, right

Siae panel, right

Sticker 2%0

Sticker 490

Uwai head screw N o x 15 DIN 798:
Bubber washer

M B x 16 DIR 33%

ril;.,i‘r. c...- -
lencer, epl.

E‘x.naum packing

Exhaust packing

Securing ring 70 x 2,5 DIX 472
Silenver end ¢ap

Clamp 5 35/15

Hexagon merew M B x 25 DIN 933
Rubber washer

Bugh for ailencer mount
Hexagon screw N € x 16 DIN 4933
Wagher

Silentblec

Asbestes cord

Guide Bush

Spring

Inner nexagon screw M 6 x 70 DIN 912
Tensicn epring

Hinge fork, opl.

Bush

Ii-“ll.la‘nlapl\: H € x 3,5 DIN 3402

Hi1g: henrln.

Svacer bush

C*L;

lpner hexagon put N 8 x 75 DIN 2
Seraw

Fuak

Einge bolt

Bolt

Damper bolt

Wadnez

Wagher B 13 DIN 129%

Washer

Washer

Securing nut MM 10 x 1 DIN 960
Securing ring

Damper, cpl.

Rubber suppoert

Clamp

Securing nut ¥¥ 12 x 1,5 DIN 960
Spring ring 2 4 DIN 127
Hexagon nut M 4 DIN 93

Clasy

Spring

- et e e PG SR RS § N F M PSS RS AR s s 5 s o §

bttt G DR s TR BT e B

e S I T T P

- n o o e A Y | R

ek ek s g B RS O s RS B kY s

P IR T I T e TNy T T SRS Sy

x = yard goods

OFPFERMAN MOTORS

plterations preserved

Courtesy of www.franklins.biz



1982 MAICO Spare Parts

www.maicowerk.com OPFERMAN MOTORS Gouresy ofwunirankine o



1982 MAICO Spare Parts

Fict. Comp. Descripiicn MG 250 MO 4% Fiet. Comp.  Deacriptian . MD 430
Ne. ¥4 kv.  Ke. 1 154

Inockoot spindle

Fork leg cgpl.
Spacer bug)

Pork slider cpl.

Pork slider

Guide bush

Circlip 5B 46

Hexagon acrew M & x 30 DIN X
Spring ring B & DIV 126

Seal

Cirelip 5B 5% x 1,5

Wiper

Damper cpl.

Lamper tube

Damper pistan

washer 23,9 x 26,2 ¢ 9,9
Circlip S'l 24

Piston ring

Stop spring sclt

Stop spring hand

Valve eseat

Valve

Damper insert

wasner 29,% x 36,7 x 0,2
Securing ring 37 x 1,5 DIK 472
Bush for danper

Sealing ring A 10 x 15 DIK 7
Inner hexagen #cTéw B 10 x 25 DIF 6912
Cirelip 5B 38

Seal, cpl.

Beal

VYalve, cpl.

Valve insert

Egre< M @ x 10 ]J.I L

ng nut NM & DIN o8
Hexagon serew K 8 x 20 DIN 933
Spring vasher E 8 DIN 1}"
Erare plate, {ront
Rear wheel, cpi.
Brake plate cpl.
Cover plate
Hrake plate

Bush
Pivetr bolt
Bush

Brake toggle

Brake ahoe, cpl,

Pension spring for brake shoe
Securing ring 25 x 1,2 DIN 4T
Erake lever

Tyre helder cpl,

Tyre helder plate

Rear hub cpl.

Rear kub

Spacer tube, rear

Ball bearing &303 2R3 O3
Rear wheel, ealy

Rim

Spoke, omall flange

Speke, large [lange

S mh btk h ek ke ok e s
L e e T e ———

A
O N

PRSP D P P PO R P R RO P AR e R Pl R P P D B P Bl e B Pl R P R
(g )

RSP R A A R RS R R RS RO RS R RS RS R RS R TR B D R R R e Pl B RS R R

-9

Hipple M 4,5

Rear wheel with tyre

Rim strapy

Tebe 4,50 x 18"

Tyre 4.50 x 180

Spracket T30, cptional

Sprocket T5Z, eptional

Sprochet T%4, optiomal

Sprocket TS&, cptional

Screw ¥ & x 50 DIN 7991

Screw M B 3 40 DIN 7991

Spacer bush

Incckout spindle apl,

Securing nut M 16 x 1,5 DIN 980

Spacer Ting

Chain tensioner cpl,

Hilos-ring

Hexagon screw M3 DIN 534

Front fender

Hexagon screw M & x 20 DIN 333
4 DIN 9021

Valve cap
Sealing ring 4 B
O=-ring 29,74 2 3
Pork tube

Fork apring
Spacer tube
Securing rieg 37 © 1,5 DIN 472

Lower cross nead cpl.

Lower cross head

Steering tuke

Inner hexagon screw M 10 2 40 DI #9712
Spring ring B 10 DIN 126

Upper cross head

Inner hezagon Ecréw M 8 ¥ 40 DIN 512
Spring rimg BE DIN 12B

Stearing head nut

Eérew p lui

Wesher B 23 DIF 125

Handle bar clamp low

Eubtber buffer

Wasner

Securing nut WM 10 DIN 980

Upper handle bar clasp

Inner hexapon screw M 8 ¢ 25 DIN 6812
Roller bearing

Niles-ring

Covar plate

Telescople fark

Cable holder cpl.

Cable holder

Cable clamp

r 11,5 DIK 7603
\51

R e

Clutch cable
Brake cable
Isolating hose B 8 x 0,7 DIN 40621
Cable holder

Bolt

Clip fer balt

Split pim 5,2 2 25 DIN 9
Leconrpresaor cable

Ll e T e P - g

b bk ko N P e kB D e ) ek oa e P P P PR D R
SRt et s B R e R e ) e i ok i e e ek s [ R R R BRI RS
R D o Lr T o N R

laver for decompressar cpl.
Clamp for handle bar
Throttlie grip
Threttle housing cpl. {w.cover + screws)
Grip with cover
Cover
Caz
Support
Rubber cap
Clutch lever, cpl.
Hinge for cluteh lever
Hand clutch lever
Serew with nut
Adjusiing eserev with mut
Brake lever cpl,
2217 Hinge for brake lever with screw
221% Brare nand lewver
2220 Eill tutton with rubber cap
2221 Rubbter cap
2612 Pubter grip
2204 Lever cuver
€744 Chain
1515 Hexagon screw H B x 25 DIN 933
1618  Hexagon wcrew M 10 x S0 DIN 933
7540  Buak, short
1674  Hexagoo mut B 10 CIN 934
1735 Magher B 10,5 DIN 128
1693 Securing nut K 1G DIN 583
42% 158% Hexagcnm screw M B x 20 DIN 933

Hexagon screw M 6 x 12 LIF 933
Brake plate cpl.

Brake |.u.at.e,. only, w. busk
Brake plate bush

Fivet bolt

Prake toggle

Brake shoe

Tension spricg for brake shoe
Fubber washer

Front brake lever

Hezagon screw M 6 x 25 DIN 933
Pront whecl, opl.

Front wheel with tyre

Front wheel, oaly

Front mub, cpl.

Front hub

Spacer tube fer front hub
Ball bearing 6202 S DI 639
Securing ring 13 x 1,5 LIi 472
ikront rim

Spoxe large flange, outer
Spoke large flange, ilrner
Spoke ssall flange

Kipple 4,5 K 4

Tyre holder cpl.

Tyre holder p. att. cpl.
washer B 8,4 DIR 125

¥ut for ty.-e nolder

Pire flap 21"

%]:'-: ggg-ﬂ' Gel.D x = yard goods

b ol A

s
PP s - -
B S G 3 g ot P = D

o ol "l
W P Pl
ol el P

Pk PN ot N o ok ok e i 3] P o b ol ko ok o ek ki
ki b b o) D b ot i (1] [ 8 ol ik kot ok bk ke

bl L Eebe ] SE LDk ek ] =Bk etk kD U ) el el s e
]
.._.Nm.-...:;.,pw.-..N_....._._..;N..;_-Nm_-.._-n.-..

Courtesy of www.franklins.biz

www.maicowerk.com OPFERMAN MOTORS



1982 MAICO Spare Parts

aaysem
1aysey

1104

iaseny
FEITE T

wug IAN
eq

1a0udsg
unoa opaadg
RERREEELEE

uopadj2333g

azenpiey Fujiin
aeiseopaads A\
AnTIP A3D
EFTPEIN
Judjrpean

Y23ms Yiin Sujats

ujew JuTaTH

agqe2 1232wopaddg
DICURRER T §
pLa3ys @avpd on

uwoji3dyaasag

Znot
792L
1%L
EERLLE
SO9LL
08EL
188L
wEEL
hid
aurL
oy
jaeg

(s1)
(1)
€
(ez1)e
(z1)
(i)
(o1
(6)
()
(L)
“oN
14

—————— S1YVd Q¥NAN1 - 3 YHJ1Y

$3IoNpOl14 BUFTS60I) - EITIVSSIIDY &

PT2Fus 21874 N

143 3e1d pRds

140 puels apis

06% 39TJ3na Jazssaze yiedg
057 197jine 1aisazar yiedg
By 1Tl

199 % Huel sen

19 B*7 ®uwl Ev)

duen

wayidyaasag

681Z8 (L)«
16128 (9«
16128 (%)%
96128 (Bv)¢
CRIZE  (Mw
06178 (C)w
gR1Z8 (20w
065L (z)
€89 (n
o ‘
javg

Courtesy of www.franklins.biz

OFPFERMAN MOTORS

www.maicowerk.com



1982 MAICO Spare Parts

ALPHA E - ENDURO ENGINE PARTS

Picture Part Description
No. No.

99 2025 Mainshaft

101 3449 lst gear on mainshaft G 17T

102 3706 Spacer ring

103 3435 4th gear on mainshaft MG 26T
104 3443 jrd gear on mainshaft G 23T

105 492 Retainer ring

106 3448 2nd gear on mainshaft G 20T

107 3723 Shim

108 2049 5th gear on mainshaft 28T GT
109 3893 Spacer washer
110 5697 Layshaft GT1
111 913 Needle gauge
112 3446 lst gear on layshaft 28T Gl
113 3450 Twin block 18/21 G

114 3456 Shim

115 3447 2nd gear on layshaft 24T Gl
116 3757 Needle gauge

117 2048 Drive shaft 29T CT

118 2038 Plug

120 ald Bearing

170 3330 Sleeve
171 1630 Socket screw M 5x16

172 1731 . Washer

173 1134 Nut

176 1567 Hexapgon screw

177 873 s Shim

178 1690 Hexagon nut MM6 DIN 980
184 5396 Bosch electronic ignition CPL
185 5397 Stator (~VA)

186 5398 Rotor (wA]

187 5399 Electronic Box

188 5404 Support for electronic box
189 3884 Cable plug

190 60 Cable plug

191 1126 Cable plug

192 589 High tension lead

193 3308 Connector

194 3087 Rubber cap

195 3305 Connector female

196 3577 Connector housing

197 3596 Connector female

198 5730 Cable

135 2611 Cable sleeve

200 2610 Cable sleeve

201 2608 Cable sleeve

202 2607 Cable housing

109.1 3201 0.8 mm shim

www.maicowerk.com OPFERMAN MOTORS Courtesy eluwnmirankine o



